INnstructions
Parts List

@ - Braces (Top & Bottom) - 2 per unit

@— Swing Rack Side with Swing Frame Attached - 1 per unit
@— Swing Rack Side - 1 per unit

@- 1/4-20 x1/2"" Carriage Bolts - 8 per unit

@_

1/4-20 Hex Nuts with Serrated Flange - 8 per unit
@— 3/8"- 16 Shoulder Bolts - 2 per unit

Tools Required
@ - 7/16" Nut Driver
@- Phillips Head Screwdriver

TOP/ BOTTOM BRACE
(QTY. 2)

SWING FRAME
SHIPS PARTIALLY
ASSEMBLED

LISTED

Wallit
Swinger DP

n n
Stepl:  Attach the Top and Bottom Braces.

Attach the top and bottom braces @ to both swing rack sides (as shown)
using the 1/4 - 20 x 1/2" carriage bolts and 1/4 - 20 hex nuts.

Step 2. Swing Frame

Close swing frame and attach using the shoulder bolts.

|
Step 3: Mount to the Wall
A. Mount the assembly to the wall with four lag screws.

B. Wall-mounting hardware is NOT provided.
Installer is to determine correct hardware for the type of wall.

C. Mounts to most wall types with 1/4" hardware.

D. Mounting holes are designed for 1/4" hardware, 16.00" on center.

SWING RACK SIDE,
/ (QTY. 2)

1/4-20 X 1/2"LG. CARRIAGE
/ BOLT, (QTY. 8)

1/4-20 HEX NUT w/SERRATED
FLANGED LOCK NUT, (QTY. 8)

SHOULDER BOLTS

RadCit

Technology Corporation

™ 271 Madison Avenue, New York,NY 10016
Tel: 212-679-0050 « Fax: 212-679-0040
E-mail: Rackit@RackitTechnology.com  WWW.RackitTechnology.com

|.800.636.34%3H



